

**TEST REPORT
HRN EN 13226:2010 (EN 13226:2009)**

No. 115-1338-01-2018

Date: 29.05.2018.

Testing location:

Euroinspekt - drvokontrola d.o.o.

Laboratory for testing forestry, wood industry and construction
products
Svačićeva bb
HR-35000 Slavonski Brod
tel/fax: ++385 35 446-407

GENERAL INFORMATION:

Applicant:	TARA d.o.o.	Desimirovac	Serbia - 34321 Kragujevac
Product name / type:	Solid wood parquet - oak	Solid parquet elements with grooves and/or tongues	
Manufacturer:	TARA d.o.o.	Product origin:	Serbia

TEST RESULTS

**HRN EN 13226:2010 Wood flooring - Solid parquet elements with grooves
and/or tongues**

fullfil

Report appliance: This document refers only to the tested sample by mentioned applicant and manufacturer of final product and it is not transferable to other legal or private persons.

Duplication of this document is strictly forbidden without written approval from Euroinspekt-drvokontrola d.o.o.



1. Testing requirements

Determination of geometric characteristics and aesthetic characteristics of a wooden floor covering according to:

HRN EN 13226:2010 - Solid parquet elements with grooves and/or tongues

2. Laboratory test results:

Laboratory product marking: 000090-000-17

Date of admittance of the sample: 25.09.2017.

Admittance and testing according to
Test Warrant no: 1482/17

Product sampling performed
according to Sampling Protocol no.: 035-GS/17

3. Description of the sample:

Parquet elements are produced from oak wood, shaped according to HRN EN 13226:2010, surface oiled.

Photo of the sample:



4.Determination of the results according to record no.

000090-000-17

Wood species
Botanical name
Standrad marking
Product dimension

Oak
Quercus robur / Quercus petraea
QCXE
20x120x802 mm

Feature by test method	Request	Result
Moisture content h according to EN 13183-2	$7\% \leq h_{\text{middle}} \leq 11\%$	fullfil
Manufacturer statement h_{middle}	$7\% \leq h_{\text{middle}} \leq 11\%$	-
Thickness t element EN 13647	$\pm 0,2$	fullfil
Length l element EN 13647	$\pm 0,5$	fullfil
Width w element EN 13647	$\pm 0,5$	fullfil
Depth of groove b_1 EN 13647	$+0,3/-0,0$	fullfil
Depth of tongues b_2 EN 13647	$-0,0/+0,3$	fullfil
Thickness of wear layer t_1	$\geq 35\%$	fullfil
Width of tongues t_3	$\geq 22\%$	fullfil
Thickness of the part below the tongues t_4	$\geq 22\%$	fullfil
Width relation groove and tongue t_2-t_3 EN	$0,1 \leq t_2-t_3 \leq 0,4$	fullfil
Odstupanje od pravokutnosti q EN 13647	$q_{\text{max}} \leq 0,20\%$	fullfil
Cup f EN 13647	$0,50\%$	fullfil
Bow c_1 EN 13647	$0,50\%$	fullfil
Spring s EN 13647	$0,05\%$	fullfil
Machining		fullfil

Elaboration of aesthetic features

○ -
△ -
□ -
free grade -

Final test results:

fullfil

END OF TEST REPORT



General Manager, CEO:

Mr.sc. Mladen Komac, dipl.ing.